
Curriculum on Monitoring and 
Compliance of  Thermal Power Plants

V. Harshavardhini, Bhagyashree Rath,
P. Dhilip, K. Vishnu Mohan Rao,

S.Saroja, and Amudha Vijayakumar



Curriculum on Monitoring and Compliance of  Thermal Power Plants © 2018

May 2018 - Citizen consumer and civic Action Group (CAG), Chennai.

Phone: 044-2499 4458 | Email: tpp@cag.org.in 
Web: www.thermalwatch.org.in | www.cag.org.in

Every reasonable effort has been made to trace copyright holders of  the photos reproduced in this 
book, but if  any have been overlooked by the publishers would be glad to hear from them.



About CAG

Citizen consumer and civic Action Group (CAG), is a 32 year old non-profit, non-
political and professional organisation that works towards protecting citizens’ rights 
[...]
Water pollution

•	 Leaching may have an adverse effect on the quality of  ground water.

•	 When Ash dispersed by wind, comes in contact with water bodies, it will 
change its pH level thus affecting the aquatic ecosystem. This is more so in 
the case of  coastal thermal power plants.

Remedies:

•	 During dry ash collection, the conveyors taking the ash to the silos have to 
be covered properly to reduce the effects of  the wind



74  |  Curriculum on Monitoring and Compliance of Thermal Power Plant

•	 In ash ponds, the bottom of  the pond is to be lined with plastic liners in case 
of  non-clayey soils, to prevent the seepage of  the ash water into the soil and 
the groundwater. In the case of  clayey soil, plastic liners are not required as 
the former acts as a liner when compacted.

Pic 8.8: Ash pond liner

Fly ash utilization:

Fly ash can be made use of  or utilised by other industries as raw material. Hence, 
its utilisation mitigates environmental impacts while addressing the problem of  
disposal of  this solid waste. 

Fly ash bricks: The toxicity present in the fly ash gets trapped inside the block/
brick making it a successful product.

     Pic 8.9: Fly ash bricks

•	 Coal fed to Boiler must conform to an ash content < 34%.

•	 100% Ash Utilization of  Fly-Ash and Bottom Ash should be followed.

did you know

Fly ash in cement manufacture: Pozzolona is used as supplementary cement 
material in the production of  Portland cement. Fly ash can be substituted for 
pozzolona cement because it also exhibits pozzolonic activity.



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  75

Pic 8.9: Cement and fly ash comparison

Fly ash distemper: Fly ash distemper can be used as a substitute for white cement 
as this will reduce the cost by 50%.

Apart from the above, fly ash can also be used as road construction component.

Bottom Ash: Due to continuous dumping of  bottom ash into the ash pond, 
water overflows. This overflowing water should be treated and recirculated for 
reuse in the power plant. Once the ash pond is filled, the pond should be closed 
and covered by a green belt.

Let us say,
TPP capacity = 600 MW.
Specific coal consumption = 0.8 Kg/KW.hr
Daily Coal requirement = 1152 Tonnes/day (0.8 X 24 
X 600 = 1152 TPD).

Total ash generation = 391 TPD (1152 X 
0.34 = 391 TPD), 
Fly-Ash = 313 TPD
(391 x 0.8 = 313 TPD) 
Bottom Ash = 78 TPD

(391 x 0.2 = 78 TPD)
A Cement plant can take only 25% Fly-Ash

For 100% Fly-Ash Utilization, the Cement Plant capacity should be (within 100 Kms radius), 

1252 TPD (313/.25 = 1252 TPD)

to check



76  |  Curriculum on Monitoring and Compliance of Thermal Power Plant

Reference to EIA documents

Form 1 Section:

5. Production of  Solid Waste During Construction/ Operation/ Decommissioning 
which will include details on ash production

ToR Section:

“18. Details on fly ash utilization plan”

“19. Water requirement optimization for ash management”

“28. Plan for recirculation of  ash pond water”

“40. List of  industries around the study area”

Executive 
Summary

Section:

•	 “Land requirement” - ash quantity

•	 “Process description” – information on ESP

•	 “Liquid effluents” - information on bottom ash water handling

•	 “Solid waste and hazardous waste” - utilization of  fly ash and bottom ash

EIA Section:

•	 “Environmental setting of  proposed plant site” - information on ash pond 
coordinates

•	 “Details of  project”- ash content, fly ash and bottom ash generation

•	 “Land requirement” - ash dyke land details

•	 “Water requirement” - ask pond water recirculation and ash disposal water 
requirement

•	 “Process description and technology” - details on ash generation, storage 
and disposal

•	 “EMP” - Impact mitigation measures for ash handling

EC Section:

“Water pollution control”

•	 Details on storm water drain from the ash handling unit, overflow from ash 
pond treatment

•	 Ground water monitoring areas near the ash disposal area will also be 
included

“Solid waste management” - Details on ash disposal and utilization



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  77

CTE General Condition:

•	 Air pollution control dry ash utilization information

Specific conditions:

•	 Ash pond water usage

CTO Specific Conditions

• Ash wetting at ash handling area

“Solid waste (Hazardous waste) disposal” - information on ash disposal

“Fly ash and Solid waste disposal” - information on fly ash and bottom ash 
storage, transport and disposal.:

 



Water is needed in a power plant at various stages such 
as coal storage, steam production, cooling, ash pond 
etc. The water consumed also includes water used for 

domestic purposes around the plant. For efficient performance 
of  boiler and cooling tower, the water has to be treated for 
impurities. Waste water from various stages is also collected and 
treated through an integrated waste water treatment system. This 
makes water and waste water treatment mandatory components 
in a thermal power plant.

Pic 9.1: Treatment plant

Functions of  water and waste water treatment in a thermal 
power station:

•	 Raw water treatment for domestic purposes;

Water &  Waste Water

CHAPTER 9



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  79

•	 Boiler water treatment for the boiler;

•	 Cooling water treatment for the cooling system; and

•	 Waste water treatment.

Raw water treatment - domestic purposes:

Raw water treatment usually consists of  physical treatment like sedimentation, 
filtration and simple chemical disinfection process. It removes impurities and 
dissolved salts from water while reducing colour, turbidity, and odour of  water, 
thus making it potable.

Sedimentation 
With or without 

Coagulation

Gravity Filtration 
Slow or high rate

Cholorination

To Consumer

Raw Water

Pic 9.2: Raw water treatment process

Boiler Water Treatment:

The water sent to the boiler has to be treated for the following:

•	 Continuous heat exchange (refer Chapter 4) – non-treatment of  the boiler 
water results in salt deposits (scale deposition) on the walls of  the boiler 
tube, thus reducing the heat exchange capacity and efficiency of  boiler.

•	 Protection from corrosion of  boilers 

•	 Production of  high quality steam 

TPP installed in a location far away from sea should not consume more 
than a specific water consumption norm of  2.5 m3/MWh. Groundwater use 
should not be permitted

did you know

There are two types of  boiler water treatment, 

External treatment is necessary for all boiler technologies. It is done outside the 
boiler and includes softening, evaporation, deaeration etc.



80  |  Curriculum on Monitoring and Compliance of Thermal Power Plant

•	 Softening is done for reduction of  dissolved salts, otherwise known as 
hardness, in the feed water. 

•	 Water is evaporated to produce pure vapour which is then condensed and 
fed into boilers.

•	 Deaeration is to remove oxygen from the water as presence of  oxygen will 
lead to corrosion in the boiler tube.

Internal treatment is used only in low or moderate pressure boilers (sub-critical 
technology) where the condensed steam is reused as feed water in large portions. 
The process takes place within the boiler, where chemicals like phosphates/poly-
phosphate dispersants are sent in with the feed water into the boiler for reducing 
hardness in the feed water (refer Chapter 4 for Feed Water). These chemicals react 
with the depositing salts inside the boiler, thus making it non- sticky on the boiler 
wall.

Cooling water treatment – cooling system

The need for this treatment is to remove dissolved salts from the cooling water as 
in boiler water treatment. Here, it consists of  softening the water while maintaining 
neutrality of  pH value to make the water less corrosive.  

Also, to reduce the total dissolved salts, blowdown is practiced. Blowdown is 
a process wherein a bulk amount of  water, concentrated with dissolved salts, is 
removed from the closed cycle cooling system, and equal quantity of  clean water is 
substituted. 

Waste Water Treatment:

Waste water treatment ensures transforming polluted water into an environment-
friendly product that can be disposed with negligible impacts.

In thermal power plants two types of  waste water treatment happens: effluent 
treatment for waste waters from coal handling plant, coal storage area, blown down 
water, etc. and sewage treatment for the domestic waste water.

Visually one can check TSS carry over in bottom ash over flow

did you know

Waste water treatment plant treats the waste water in three ways; a) physical, b) 
chemical and c) biological to remove the pollutants.



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  81

Physical Screening Removes grits and other coarse and fine 
particles

Sedimentation Sedimentation of  finer particles suspended 
in the waste water by the action of  gravity 

Filtration Filters solids from liquid using mesh made 
of  paper/sand/metal

Absorption/
Aeration

Waste water is aerated and this process 
is accompanied with chemical/biological 
process to remove dissolved solids/salts

Adsorption Adsorbents like activated carbon is used to 
adsorb impurities

Chemical Coagulation Coagulant, a substance e.g. a metallic salt, 
is added to facilitate settling of  particles 
(fine particles stick together to settle)

Flocculation Floc (loosely clumped up mass of  particles) 
floats on water which will later be removed 
using scrapers.

Disinfection Disinfectants like chlorine/ozone/UV are 
used to make the water potable

Biological Aerobic-Activated 
Sludge Process

In the presence of  air(oxygen), aerobic 
microbes cleanse the waste water

Anaerobic In the absence of  air(oxygen), anaerobic 
microbes cleanse the waste water

Problems:

•	 Waste sludge at the end of  all treatment processes.

Effects:

•	 Chemicals like disinfectants, alum etc. used during water and wastewater 
treatment, to remove impurities from the water can, cause pollution by 
contaminating ground and surface water sources, if  not properly disposed.

•	 The blow down water that is let into the nearby water body, if  not treated 
properly for dissolved salts before disposing or reusing, will cause rashes, 
skin diseases and other health issues to people coming in contact with it. 



82  |  Curriculum on Monitoring and Compliance of Thermal Power Plant

Remedies:

•	 The sludge from the water treatment facility should be dewatered (separating 
the water from the sludge). The sludge should either be dried in sludge beds 
or disposed in landfills. 

•	 The water from the dewatered sludge should be redirected to the wastewater 
treatment plant for further treatment. 



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  83

Reference to EIA documents

Form 1 Sections:

“3. Use of  Natural Resources Including Source Information & Data”

“5. Production of  Solid Waste During Construction/ Operation/ 
Decommissioning”

“8. Risk of  contamination of  Land or Water”

“11. Environmental Sensitivity”

ToR Sections 19 to 29: 

•	 Water utilization in thermal power plant

•	 quality and quality

•	 impact of  discharged water to water  bodies

•	 fisheries 

•	 adoption of  zero discharge concept 

•	 waste water treatment 

•	 Cycle of  Concentration  

Additional 
TOR for 
Costal Based 
Thermal 
Power Plants 
Projects

Sections:

e. no discharge of  effluent in to sea without appropriate treatment

f. assessment of  impact on fisheries at various socio-economic level

i. flood water capture facility

l. no contamination of  surface water with sea water in and around the proposed 
project site

Executive 
Summary

Sections:

“The project at a glance”: Source of  water, raw water treatment

“Baseline Environmental status”:

•	 Water quality and effluent quality as per limit prescribed by CPCB

•	 Ecology : Sampling of  aquatic ecology near water discharge

“Impact Assessment”: Operation Phase Impact on water quality due to 
discharge, water resources

“Water Pollution Management”:

•	 Expenditure on environmental measures

•	 Measure for improvement of  aquatic ecology: Temperature limit as per 
EPA

•	 Using of  buffer zone for heat toleration” 



84  |  Curriculum on Monitoring and Compliance of Thermal Power Plant

EIA Sections:

“Impact during construction phase”:

•	 Impact on water Quality includes source of  water utilization and 
generation of  sewage during construction and its impact

“Identification of  Potential Impacts during Operation”:

•	 Impact on surface water quality due to waste water generation includes 
quantity and quality of  water used in operation

•	 Waste  water generated from the project

•	 Quality of  waste water and different effluent treatment facilities

•	 Resultant water quality at discharge point

•	 Impact on ground water

EC EC conditions:

•	 Waste water generated should be treated as prescribed by Tamil Nadu 
Pollution Control Board, prior to disposal

•	 Before discharge of  any effluent from the plant into the sea, consultation 
with Director of  fisheries is needed to avoid marine environment pollution

CTE General conditions:

•	 Manufacturing process

•	 Source of  Water and Water Consumption

•	 Water consumption (WC) in KLD

•	 Details of  sewage/Trade effluent generation and disposal and Source of  
Trade Effluent

•	 Details of  Sewage/Effluent Treatment

•	 Cost of  Water Pollution measures

•	 Details of  Water bodies like lakes/rivers/canals within a radius of  1KM 
and river within a radius of  5Km

•	 Is the unit is located within 1Km from marine costal area (sea, estuaries, 
back waters



Curriculum on Monitoring and Compliance of Thermal Power Plants  |  85

CTO Special Conditions:

•	 Discharge of  effluent permitted from sewage

•	 Details of  effluent discharge standards should be mentioned

•	 Quality of  effluent Discharged

General Conditions:

•	 Ensuring not mixing of  discharge from other premises into his/her/their 
premises

•	 Not mixing of  storm water into discharge effluent

•	 Limits set by Tamil Nadu Pollution Control Board for cooling water 
temperature should be followed

•	 Non-compliance with effluent limitation

•	 Cost of  effluent sample tasting before and after treatment

•	 Use of  mechanical dozers and proper equipment for chemicals

•	 Utilization of  treated effluents in plant

•	 Periodical monitoring of  effluent by Tamil Nadu Electricity Board



Bibliography

https://che.utexas.edu/course/che359&384/lecture_notes/topic_3/Chapter4.pdf

http://wbpdclewf.org.in/wp-content/uploads/2016/09/Coal-handling-plant.pdf

https://gpcb.gujarat.gov.in/pdf/coal-handling-guidelines.pdf

https://content.sierraclub.org/creative-archive/sites/content.sierraclub.org.creative-archive/files/

pdfs/100_306_LouisianaExports_FactSht-03_lowres.pdf

https://www.tce.co.in/Coal%20stockpile%20in%20Indian%20power%20plants.pdf

https://www.psr.org/wp-content/uploads/2018/05/coal-ash-hazardous-to-human-health.pdf

https://www.lenntech.com/applications/process/boiler/boiler-water-treatment.htm

http://www.fao.org/3/a-bc822e.pdf

https://spo.nmfs.noaa.gov/mfr3811/mfr38114.pdf


